RE: NEXT First Open Record Submittal (App DR 21-03; V 21-05 and CU 21-04) Emai

Stephenson, Garrett H. <GStephenson@SCHWABE.com>
Wed 1/26/2022 5:43 PM
To: ePermits - Planning <planning@columbiacountyor.gov>; Jacyn Normine <Jacyn.Normine@columbiacountyor.gov

Cc: 'Jesse Winterowd' <jesse@winterbrookplanning.com>; Robin Mclntyre <Robin.Mclntyre@columbiacountyor.gov>;
Wheeldon <Robert.Wheeldon@columbiacountyor.gov>; 'Brian Varricchione (BVarricchione@mcknze.com)'

<BVarricchione@mcknze.com>

Board of Commissioners

CAUTION: This email originated from outside of the organization. Do not click links or open attachments unless you are
expecting this email and/or know the content is safe.

Here is the third of four sections of Mackenzie Exhibit B, noted below.
[...]
| r— 50,000 BPD Renewable Diesel Project
4 ;,;[ Renewable Project Design Basis
& N rvels, inc May 2021 Rev B

All utility balances and process support capacities are assumed to be preliminary
and will require verification as overall plant balances are completed. Following are
design criteria for the NEXT Renewable Diesel Project.

7.1 Steam/Condensate/Boiler Feed Water Systems

s The steam, condensate and BFW systems consist of:
» Two (2) 50,000 PPH Package 600 psi steam boilers, to support
Hydrogen plant startup requirements
An SCR is required on the Boiler.,
Deaerator — capacity 550-600 KPPH BFW
3 boiler feed water pumps, 3 — 75%, with at least one turbine drive
Treated Water tank
e 2 deaerator feed pumps, 2 — 100%
e LP Condensate flash drum
o Desuperheater

7.2 Raw Water/BFW Treatment Systems

» Awater intake system will be required. The raw water will flow through an
ultrafiltration system and prior to the Raw Water storage tank. The raw
water storage tank supplies water for utility water, potable water, fire
water, cooling water and boiler feed water systems. The raw water
makeup is estimated to be ~1850 gpm.

o The raw water treatment will require the following:

= Ultra filtration systems
* Chemical injection system, chlorination/sulfite etc.

o The Raw Water and Fire Water storage volume will be combined into one
common tank — 1.2 MMgal. The tank will be a cone roof design. The basis
for the tank volume is:

= Raw Water — 1 day supply
* Fire Water — 4 hour fire water supply at 5,000 gpm

» The boiler feed water (BFW) system will treat filtered raw water to produce
600# steam. The water treatment design is ~600 gpm input to produce
~550,000 PPH BFW. The plant condensate be processed through a
condensate polisher system before being deaerated to produce BFW.

Page 22 ol'28




Allachmen-B—Page-H8-ol-168—,

50,000 BPD Renewable Diesel Project

N E -IE":"‘y ? Renewilite Project Design Basis
4 Fuels, lne. May 2021 Rev B
River \Water s - > CT Make-up
RS ey * Firewater
[ ' © ) ]
- Ulteahittration I -»Ulility and Potable Water
SRR > PTU Cold Process Water
r)'hﬁg;zl,é@t ———» BFW
orooess RS S A
Condensate 1

7.3

7.4

7.5

Electrical Supply

Main power feed will need to be supplied via the specific Power Authority
system that supplies the permitted location of the facility. The preliminary
base load required is ~40-50 MW.

Main sub will have 2-100% 115 to 13.8 KVA transformers.

Internal unit subs will have dual feed and double ended design. The subs
will require 4160 and 480 V step down transformers.

Two 1500 HP emergency backup diesel generators will be required.

Natural Gas

Natural gas supply pressure required to the facility is ~400 psig.

Gas will need to be supplied already treated to an H2S concentration less
than 0.25 grain/100 ft® and total sulfur less than 0.75 grain/100 ft3
Natural gas will be used for heater & boiler pilots, flare pilots, building
heating, Incinerator, other start-up services such as startup gas.

A custody metering skid with analyzers will be required.

The system will consist of a natural gas knock drum / coalescer and OSBL
distribution headers.

Fuel Gas

Gas produced at the Ecofining™ Units will be amine treated to an H2S
concentration of <20 ppmv and routed normally to hydrogen plant as feed
but could also be routed to the fuel system as backup.
Natural gas / fuel gas will be used as the primary fuel source for all
applications unless natural gas is specifically required.

Page 23 o' 28




e - —re ————Allachmenl-B=PRage-120-0=| 68—

50,000 BPD Renewable Diesel Project

iy Fy=m ) g i . - ;
%ﬁg{n v ﬁ[ Renewabie Project Design Basis
N WBe D N ruels, Inc May 2021 Rev B

o The fuel gas system will consist of a fuel gas knock out drum / coalescer
and OSBL distribution headers.

7.6 Cooling Water

o The cooling tower circulation design is ~20,000 gpm with a duty of ~206
MMBTU/hr. The tower will be induced draft, counter flow equipped with
drift eliminators.

e 3x50% recirculation pumps are required; 2 operating / one spare. A
letdown steam turbine should be considered for one (1) cooling tower
recirculation pump driver.

o Tower drift will be controlled with enhanced drift eliminators with an
estimated efficiency of 0.00050%. Target PM1o limit of <0.2 ton/year.

» An in-line hydrocarbon monitor in the return cooling water line to the
cooling tower is required to detect hydrocarbon leaks.

e Chemical injections systems will be required.

7.7 Fire Water

e Three fire water pumps will be supplied with autostart on low fire water
header pressure. Two of the pumps will be diesel driven. A jockey pump
is required ~100 gpm.

e Preliminary fire water demand is 5,000 gpm.

e Firefighting equipment, deluge systems and firewater tank size will be
designed to comply with NFPA requirements.

e A foam firefighting system will be required.

* Firewater and raw water will be stored in the same tank with different
suction locations to ensure firewater supply.

7.8 Potable Water/Sanitary Sewer

* A potable water treatment system will be provided.

o The potable water system will be designed for ~150 people at & gph per
person. The potable water tank will be designed for one (1) day storage.

e The sanitary grey and black water sewer systems will be segregated.
Black water will be collected in a tank with vacuum truck disposal. Grey
water disposal is to be routed to the wastewater treatment for final
disposal.

7.9 Plant/ Instrument Air

o A combined plant & instrument air compressor and drier system will be
provided to reduce the dew point to -40°F. Three (3) 50% instrument/plant
air systems will be installed. Both instrument and plant air will be dried.

o A plant air receiver will be installed designed for 5 min surge.

Page 24 ol 28




Allachment-B=Page=121-of-| Gi—;
50,000 BPD Renewable Diesel Project

NE | 34 ™ Project Design Basis

Fuels, lie. May 2021 Rev B

e A design margin of 115% will be built into all equipment within the
Plant/Instrument Air system.

7.10 Waste Water Treatment / Water Drainage Systems

All waste water systems must meet 40 CFR 60 Subpart QQQ, Standards of
Performance for VOC Emissions from Petroleum Refinery Wastewater Systems
requirements. The inputs to the water treatment system is oily sewer, pretreat
water, stripped sour water, cooling tower blowdown, boiler blowdown, storm water
and RO reject water.

- o - - — A S — - - ' e
e
1 Peary oremdy i Lomgpe D3, Mty BN
B Pormat win o i e | b oo 0 Vil o Db
s ——— #me £1) s P 143 w84 e |
| o £ 0SSy g b ploma Wik
Farp— o~ n't oty g bt
ity |  — 12 PR N B a v sivee: s
o--‘ I:ﬂ i | 1w b bnie i F_l { MW mw‘— [:....J“ oy et A iy o 6 g0 g T g
. —_— - wea ] Il ! ¢ - Sy 1
= rioal Bt Qe /ot a8 ) i " ,,':: tewhee LIJ
i ’ ! - " B T g T AN P W s 0
t:.'-’:::: J N L 674 o mamm e ) B
¢ e : LA
vy N | I S— 23 ) b { ’ e
] b5 w aand B e 0 g e R e
. . T
i 1 7% ot s Jut b B 0 9 un.-,-.-—.
e — Pl ol P ey
'--;l—m wr-lltnnlma eu
| A 03 1A b e o P
Brouit | LA oLl bl
| o ol T ﬂﬂU-L_ L b} ' "W" L e [ orpd § i 4, itiane 2l i 4 G502 B W
g e ;! | ' i
T Ao | 2 ] 1 B 0 | — PE——
w Beteng {“! L v
) . \ |
nl L | W o |
R Y I 1 LY d ; o
] ] v
i \ .
[ |
1
4 )
R L | Y
SO - W i v .7
. L4
L |
| '
| . o3
o t l TE i N
P et » |
e . | ! Ay in "
g - ! | . ”' - ot
[ LTy J H |
. ! ¥ N |
i ¥ e i
[ e i
row
i : ' |
o . i,
[ |.:. I 1 - | 7 |
[ . J i |
- —
| r Fod (0get
Fou
- |
[ Trnaest F o 4 v
L on
= -
eeeas J |
|
Telelw =l ] Sy e
Ll (i &f
[ it i
o ess !
f8 Gt . e
=1 1 m!awmu
=1 J 1 | VAN E AL 3N MY
-1 : ! M1
| IR R : [ i ]1
1 1 | -
asye= — o

Page 23 of 28




e “Allachment B Page-122 ol 168 —

r— 50,000 BPD Renewable Diesel Project
g/ Renewable Project Design Basis
& Fuels, ine May 2021 Rev B

A
The NEXT wastewater / stormwater effluent will be comingled and require
discharge to an outfall. The effluent qualities will be required to comply with any
existing NPDES permit for wastewater discharge at the permitted facility site. To
ensure compliance with any NPDES permit, the NEXT WWT effluent design
specifications will more stringent than required by current NPDES permits. If
necessary NEXT will obtain an individual NPDES permit.

Wastewater Treatment

The Renewable Diesel facility provides some unique waste treatment challenges.
As the figure above highlights, the WWT flow scheme has been designed to
segregate and optimize the treating of the various stream contaminants.

The WWT system will consist of the following:
e Oil/Water Separator DAF
o Equalization Tanks
* Anerobic Digestors
* Aerobic Digestors
e Post Equalization Tank
e Sludge Decanter and Dewatering Centrifuge

e Tertiary Filtration

Storm Water System

The storm water system will be designed to collect and process water for a 24-
hour 100 year rain event. The design will be based on the county ordinances,
utilizing the rainfall depth, of the permitted facility location.

The facility storm water’s will be segregated and provided with several different
types of drainage systems. These include:

« Systems for disposal of uncontaminated storm water from outside
the process unit paved areas.
» Systems for collection and transfer for treatment of storm water from

process and utility areas.
« An oily water system for drains from the Ecofiner equipment and vessels.

7.11 Nitrogen

Nitrogen is required in the Pretreat adsorption system. A leased liquid
nitrogen tank/vaporization or VSA system will be used for normal

Page 26 o 28




NEXT

8.0

e ——— e AlNlachment-B—Page-123 ol 60—

=i

50,000 BPD Renewable Diesel Project
Renewabie Project Design Basis
Fuels, e May 2021 Rev B

operations. The system will be designed to supply gaseous nitrogen.
Nitrogen for reactor inerting will be supplied by a pumper truck and rental
trailer with an evaporation system.

7.12 DCS/SIS/UPS

A general control systems philosophy will be required. The scope of the
control system philosophy should include, minimum, the following:
Basic process control system

Packaged equipment control system

Safety instrument system

Fire and gas system

UPS and emergency power system

Information management / Report tool system

Redundancy and security philosophy

Hardware and software recommendations

o  Control system implementation plan.

7.13 Communications

Includes requirements for:

e Security System

¢ Site Radio System

« Phone, data network, and public address system
» Fiber optic communication line to facility.

e Plant data historian system

INFRASTRUCTURE DESIGN CRITERIA

8.1 Buildings

Primary facility buildings include the following
» Administration — 20,000 ft2 (2 story)

Guard Shack — 250 ft?

Maintenance Facility — 13,500 ft?

Warehouse — 20,000 ft2

Fire Station — 5,000 ft?

DCS Control Room — 8,000 ft?

Local Operator Shelters — 4 x 400ft?

Change Room — 5,000 ft2

Laboratory — 7,500 ft?

Raw Water / RO Shelter - TBD

Page 27 0128




